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Sample Model: PNAS 14500
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¥t iR Sample Description

B 4 HEET AR P
Li-ion Rechargeable PNAS 14500
Sample Name Sample Model
Battery
M 5 IR AR AR IR A 7
Testing laboratory | Guangdong ESTL Technology Co., Ltd.
A i hE TR AR FE TR L X B9 5 1R 156101, 201-208% .

Room 101, 201-208, Unit 1, Building 1, No. 9 Headquarters 2nd Road, Songshan

Testing Address Lake Park, Dongguan, Guangdong, China.

ZALPA BRYT 2848 BHE A IR 7

Applicant Ledlenser Corporation Ltd.

§%$4ﬁﬂﬂﬁt AR BRI T A 2R X R I 2R — #6255

Applicant No.25, Yudong 1 Road, Dongcheng Town, Yangdong District, Yangjiang City, GD,
Address 529931, China

G R L AR R IR AT PR A 7

Manufacturer ZHONGSHAN PNAS ENERGY TECHNOLOGY CO., LTD

i e e LT R VA AR B 0 T AR

Manufacturer Building A of Jiaxing Electronics, Dongheng Road,Nanlang street, Zhongshan City,
Address Guangdong, P.R. China

SERUNG STRst: X A Hh L g T RE VR A PR

Factory of Cell ZHONGSHAN PNAS ENERGY TECHNOLOGY CO., LTD

BeA B GG PR HET ) 26 LAREE38.371
MiAkrifE Standard | UNITED NATIONS the "Manual of Test and Criteria" (ST/SG/AC.10/11/Rev.7)

Section 38.3.
FERE H
Date of sample 2022-06-20
receipt
I 1 1)

2022-06-20 to 2022-07-06

Tested date

K36 4518 Test conclusion:

The Li-ion Rechargeable Battery submitted by ZHONGSHAN PNAS ENERGY TECHNOLOGY CO.,
LTD. are tested according to UNITED NATIONS the "Manual of Test and Criteria"
(ST/SG/AC.10/11/Rev.7) Section 38.3. The test items are full items. The test results comply with the
relevant requirements of the standard.

H P Ll 4 7 BE YRR BR A )G SR 7 T S R A, AR A CGREG AR AET ) 55 5538.3
RTINS RS AR A SR

il Tested by fit#E Approved by

14

-

K~
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¥ 15 B Sample Information

FRPR LT MERE
L 3.7V AUCEAL 760mAh
Nominal Voltage Rated Capacity
P 2.812Wh akd /
Watt-hour Trade mark
IEERES RS :
N 7 F B | L 40V | LR 2,75V
Limited Charge Voltage Discharge Cut-Off Voltage
. KR4 70 L R
75 L L e
152mA Max. Continuous 570mA
Charge Current
Charge Current
X . =N R Gl
Hos PR
. 152mA Max. Continuous 1520mA
Discharge Current .
Discharge Current
1 HL7 RS
BT 15.2mA e _R* _ (D)14.8mm*(H)52.7mm
End Charge Current Battery dimensions
‘—w“@ = o=
G PNAS 14500 AR _ 760mAh
Cell Model Cell Rated Capacity
HETT

Compound mode

1S1P

Description of the sampling procedure: /

HURERE PP R /

Description of the deviation from the standard, if any: /

TR G RATF A AR AE T BB /

Remarks/#7E:

1. AR i Bl AR N

Throughout this report a comma is used as the decimal separator.

2 Mkt “-" FoR ATEAE”

M
.

({P” i%/j—\‘

“ﬁﬁ” , ({F” %}j_‘_\‘ ({Z_\‘ﬁji” ,

({N/A” %}j_‘_\‘ ((Z_\‘ﬁ

As for the Verdict, “-” means “no need for judgement”, “P” means “pass”, “F” means “fail” and “N/A” means

“not applicable”.

TRF No.: ESTL017-3D
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Summary of testing:

Tests performed (name of test and test clause):

Test items Sample Number
T.1: Altitude simulation / 7%

D)

T.2: Thermal test / i & i 5%

T.3: Vibration / #Z 5 B1# - B10#

T.4: Shock / Mk
T.5: External short circuit / 4}

R %

T.6: Crush / #%)k ertmpaet/i C1# - C10#
=

T.7 Overcharge / i 78 H2 B11# - B18#
T.8: Forced discharge / 5l C11# - C30#
JHCH

The sample’s status is good.

FEGIRIL R I o

Single cell batteries of B1#~B5# B11#~B14are full charged after
one cycle;

B FL B A#~B5# B11#~B14# N1 G IR HUAR S 5

Single cell batteries of B6#~B10# B15#~B18 are full charged
after twenty-five cycles;

B FL T B6#~B10# B15#~B18 25K fif ik HIR 45
Rechargeable cells of C1#~C5# are 50% charged after one
cycle;

A 75 HL LS C1#~CO# N AR J5 50% 78 HUIRES 5

Rechargeable cells of C6#~C10# are 50% charged after twenty-
five cycles;

1] 78 H HL O CO#~C 108N 25 IR & I J5 50% 78 LIRS 5
Rechargeable cells of C11#~C20# are full discharged after one
cycle;

A 78 B B C 1 1#~C20# 9 1 IR AE 1 56 A TEORARAS 5

Rechargeable cells of C21#~C30# are full discharged after
twenty-five cycles;

7] 75 B L C21#~C30# N 25 G A 58 4 IR 45 5

Testing location:

TR A

AR RE RS I AR A TR A ]

Guangdong ESTL Technology Co., Ltd.
J72RAE AR E A LI X R — B9 5 1R 1
#6101, 201-208%.

Room 101, 201-208, Unit 1, Building 1, No.
9 Headquarters 2nd Road, Songshan Lake
Park, Dongguan, Guangdong, China.

TRF No.: ESTL017-3D
TRF Date: 2022-05-07
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Test Procedure:

1.Each battery type is subjected to tests T.1 to T.8. Tests T.1 to T.5 are conducted in sequence on the
same battery. Tests 6 and 8 are conducted using not otherwise tested batteries. Test T.7 may be conducted
using undamaged batteries previously used in Tests T.1 to T.5 for purposes of testing on cycled batteries.
BE— SRR I AT TA R T8I o HL L A U MGy A A ] ) — AL it B 34T IR TR T.5. R T.6
AT 8P FH AR 53 Al ity it o iRER T.7 0] LA H S B 72 500 T R T.5 7 A H i i AR5 08 f it AT, DA
BT ARG S B it L

2.In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M1-Mz)/M1x100

N TR TESUR, AT BN ATHR R K (%)=(Mi-M2)/M1x100

Where M, is the mass before the test and M, is the mass after the test. When mass loss does not exceed
the values in Table below, it is considered as "no mass loss".

A MR IR T 5T, Mo k36 4 B S SR BT R A5 K AN R R P S OB, AN e R R

Mass M of cell or battery Mass loss limit

P, 208 B L Tt ) o JoT B 45 R BRAE
M<1g 0.5%
1gsM<75¢g 0.2%
M>75g 0.1%

3. Intest T.1 to T.4, batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

FEMKTAETAS, BBAGH LS. Tl A, TRRMEE K, I B E %5 1
T H AN T AR AT IX — 1 B0 BT R 190 %

TRF No.: ESTL017-3D
TRF Date: 2022-05-07
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Photos of Samples and Labels/# i B8 ;7 R FriR
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38.3.4 Procedure / iR S5 Vingcfc ¢
38.3.4.1 Test 1: Altitude simulation / #l3{1: &L P

Test cells and batteries shall be stored at a pressure of P

11.6kPa or less for at least six hour at ambient

temperature (20+£5C).

PG HO TV AR YR FE S2045°C, KRR AA KT

11.6kpa HIFREE AR F6 AN/,

Requirement / FriEE R No leakage, no P

1. Cells and batteries Mass loss limit: <0.2%. vgntmg, no

. o disassembly, no

FE il BB R<0.2% . rupture and no fire.

2. Open circuit voltage not less than 90%, The TR THS . L

requirement relating to voltage is not applicable to test Ry TEWEZLILL L ok

cells and batteries at full discharged states. 4%

L o

R J5 T 6 F A REAMIG T 1200 11 T 26 H R 11190 %, It 2
SRANE T 58 T8 56 L S A L

3. No leakage, no venting, no disassembly, no rupture
and no fire.

FEMN TG R TR, R LT E KIL
IR A

38.3.4.2 Test 2: Thermal test / JUliR 2: HE XK

Test cells and batteries are to be stored for

T8 FL RS E A i SR A T

1. one temperature cycle: 72+2°C(6h) — -40+2°C(6h).
— IR EAE IR A T7242°C (6h) — -40+2°C (6h).

2. The maximum time interval between test temperature
extremes is 30 minutes.

5k 2 48t g K T B T ) 9 30miins
3. This procedure is to be repeated 10 times.
FE10 KTEIR.

4. after which all test cells and batteries are to be stored
for 24 hours at ambient temperature (20£5C).

TEREER S, A R s A H e 2045°C RIS R 4
H24 /NI,

The data see table 1.

IR K LR

TRF No.: ESTL017-3D
TRF Date: 2022-05-07



R #5545 Report No.: S03A22060542U00501
F 9y 317 it

Requirements / FriEE R No leakage, no P
1. Cells and batteries Mass loss limit: <0.2%. venting, no

. e disassembly, no
B 451 :<0.2% . rupture and no fire.
2. Open circuit voltage not less than 90%, The TR THS. T
requirement relating to voltage is not applicable to test Ry TEWEZLILL L ok
cells and batteries at full discharged states. Mg

(") o

R J5 T 6 F A REAMIC T 1250 11 T 26 H R 11190 %, It 2
SRANE T 58 T80 58 F Y A S AL

3. No leakage, no venting, no disassembly, no rupture
and no fire.

RSN TCHR R iR TR AR TR KIS
R

38.3.4.3 Test 3: Vibration / Jlli& 3: 73 P

1. Cells and batteries are firmly secured to the platform
of the vibration machine.

RO MR 7 [ 22 e AE AR B 5 (BT F.

2. The vibration :a sinusoidal waveform with a logarithmic
sweep between 7 Hz and 200 Hz and back to 7 Hz
traversed in 15 minutes.

PRENLLIESZ IR, CA7THZ 890 %200Hz, 4R 578 i/ [m]
FNTHz Jy—MEH, — MEIFFEE15 708 B0 BT A%
3. the logarithmic frequency sweep is as follows: from 7
Hz a peak acceleration of 1 gn is maintained until 18 Hz
is reached, The amplitude is then maintained at 0.8 mm
(1.6 mm total excursion) and the frequency increased
until a peak acceleration of 8 gn occurs (approximately
50Hz), A peak acceleration of 8 gn is then maintained
until the frequency is increased to 200 Hz.

XEEAAI: T B 22T a8 PRFr 1gn (R Es RN B2 B 3 A %
18 %%, R HIRIEIRIFIE0.8 =K (SR 1.6 =
KD FEHG AT ZE BB B R NIE LA R8gn (AFE 2450 ik
25D W E IR (RFE/E8gn B BRI N #1200 #f
%

4. This cycle repeated 12 times for a total of 3 hours for
each of three mutually perpendicular mounting position
of the cell. One of the directions of vibration must be
perpendicular to the terminal face.

CLHR BN ) He i — AN 7 T 02 T ELRE S PE, X S
MEASEARTE E R 5 W EER12 K, BANTT 3 AN,
329 /NH .

The data see table 1.

FIAREE LR

TRF No.: ESTL017-3D
TRF Date: 2022-05-07
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Requirements / FriEE R No leakage, no P
1. Cells and batteries Mass loss limit: <0.2%. venting, no
. e disassembly, no
P B4 2<0.2%. rupture and no fire.
2. Open circuit voltage not less than 90%, The TR THS. T
requirement relating to voltage is not applicable to test Ry TEWEZLILL L ok
cells and batteries at full discharged states. Mg
(") o

R J5 T 6 F A REAMIC T 1250 11 T 26 H R 11190 %, It 2
SRANE T 58 4T85 L S A L

3. No leakage, no venting, no disassembly, no rupture
and no fire.

RSN TCHR R iR TR AR TR KIS
R

38.3.44  |Test4: Shock / M 4: ik P

Test cells and batteries shall be secured to the testing P
machine by means of a rigid mount which will support all
mounting surfaces of each test battery. Each cell or
battery shall be subjected to a half-sine shock of peak
acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be subjected
to a half-sine shock of peak acceleration of 50 gn and
pulse duration of 11 milliseconds.

T RO B S 368 T U ] 1) 7 3O AR IR e b, AT
PASCHE BRI B R BTG T o A FLES B0 8 D& AE
IERE150 gn. kPP (A6 msf 2 IE sz st ol . B3
K HLC N VB g £ 50 gn kiR (8] 11 mis 122 1E 5% %
BEAT P

Each battery shall be subjected to a half-sine shock of P
peak acceleration depending on the mass of the battery.
The pulse duration shall be 6 milliseconds for small
batteries and 11 milliseconds for large batteries. The
formulas below are provided to calculate the appropriate
minimum peak accelerations.

FEAS F LN FH 2 T 52U et P 0 R ek 22 R /N BT L i
BT & . /N R FH G mis PRIk st 1] AR R it R A 11
ms KIS ) o AR T T 2 SR TSR Y f /NI BN

The data see table 1.

FIAREE LR

.
- . Pulse
Battery Minimum peak acceleration duration
150 gn or result of formula
Acceleration (gn)
Small
batteries _ 100850 6ms
mass *
Whichever is smaller
50 gn or result of formula
Acceleration (gn)
Large 30000
batteries = 11ms
mass *
Whichever is smaller

TRF No.: ESTL017-3D
TRF Date: 2022-05-07
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Each cell or battery is subjected to three shocks in the P

positive direction and to three shocks in the negative
direction in each of three mutually perpendicular
mounting positions of the cell or battery for a total of 18
shocks.

B> HES B R R 7E = AN R ELTHI AR OE 1) 2 = b
B FE S 2 3R, R 18Ik

Requirements / frifE EK

1. Cells and batteries Mass loss limit: <0.2%.

FE i R $12:<0.2% .

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states.

R it TR0 5 T I P S AR T 12058 BT T % F s 990 %, 1 2
SRANE T 58 4T85 L S A L

3. No leakage, no venting, no disassembly, no rupture
and no fire.

FEMN TG A TR, R LT E KIS
B

No leakage, no
venting, no
disassembly, no
rupture and no fire.
ol THER . TR
Ry TEBRLL R TEE K
MG

The data see table 1.

FIAREE LR

38.3.4.5

Test 5: External Short Circuit / JliX5 M40 5%

1. The cell or battery to be tested shall be temperature
stabilized so that its external case temperature reaches
57+4°C.

PREFFIRI I AR B TEST24°C, DU H 8 Bl HE YA o b
KA FEILE|57+4°C .

2. the cell or battery shall be subjected to a short circuit
condition with a total external resistance of less than 0.1
ohm at 57+4°C, This short circuit condition is continued
for at least one hour after the cell or battery external case
temperature has returned to 57+4°C.

FRrE b L TR /N T0.1Q (10 B BBt 3R AT R B A
FR AP L T R 257 +4°C 2 5 PR FFRLEOIR A1 /N B L

3. the cell or battery must be observed for a further six
hour for the test to be concluded.

X RS B A AUE— AP R EE6 /I A RE TR 45

Requirements / fpifE EK

During the test and within six hours after test, the cells or
batteries.

FEM AR PR 2 J56 AN, S B R LR i
1. External temperature not exceed 170C.
HhRIREAEIL170C.

2. No disassembly, no rupture and no fire.

FES NIRRT E KR K

External temperature
not exceed 170°C

SRR EEANEIE170°C
No disassembly, no
rupture and no fire.
ToffAA s TCRHERN T
KB KA.

The data see table 1.

IR EE LR

38.3.4.6

Test 6: Impact / Crush / Jlli&6: #&E | Ik

TRF No.: ESTL017-3D
TRF Date: 2022-05-07
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Impact (applicable to cylindrical cells not less than 18mm N/A
in diameter).

i GEHTEARANT18 2K EFIE LD .

1. This test sample cell or component cell is to be placed N/A

on a flat smooth surface.

R IR ot FH 1) FR R BT A S TBE — AN~ SE DG TR 1 1
o

2. A 15.8mmz0.1mm diameter bar is to be placed across
the center of the sample, A 9.1kg+0.1kg mass is to be
dropped from a height of 61+2.5cm onto the sample.

¥ — B A& N15.8mm=0. 1 mm ¥ HE i it Fa it o LS
e — PR N9.1kg+0. 1kg W) #A A6 1+2.5cm s BE & ) K
M o

3. The test sample is to be impacted with its longitudinal
axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8mmz=0.1mm diameter curved

surface lying across the centre of the test sample. Each
sample is to be subjected to only a single impact.

Bz R AR, PN 5P R T AT I SRR
FER ORI EA15.8mmz0. 1mmE i R M AMEE. &—
AR R &2 — )il .

Requirements / FriEE R N/A

1. Test cells or component cells external temperature not
exceed 170°C.

FLSE BT FLO 1) i ey 2R T L B S AN I 170°C

2. No disassembly and no fire within six hours of this

test.
RIGLEHRE6 NI 2N, NITCRAM TS E KR KA .
Crush (applicable to prismatic, pouch, coin/button cells P

and cylindrical cells less than 18mm in diameter).
P CEH TR, 8%, m/ampSmeEs/hT
18 AWM TZ A .

TRF No.: ESTL017-3D
TRF Date: 2022-05-07
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1. A cell or component cell is to be crushed between two | The applied force P
flat surfaces. The crushing is to be gradual with a speed |reaches 13 kN £ 0.78
of approximately 1.5 cm/s at the first point of contact. kN.
The crushing is to be continued until the first of the three Wl 715355113 2
options below is reached. +0.78 T2
W R BT USRI A2 (R BE s, 51 0 BE B
IR, FESE— Nl s bR KL 1.5 JHOK/RD . BF Ik
FREEEAT, ERHMILUT =g —:
(a) The applied force reaches 13 kN + 0.78 kN.
) 731513 T-4-40.78 T4
(b) The voltage of the cell drops by at least 100 mV.
LGOS L IR R FE A2 /100 24K
(c) The cell is deformed by 50% or more of its original
thickness.
LA T S 40 J5 B2 (950 % PA L
2. A prismatic or pouch cell shall be crushed by applying

the force to the widest side. A button/coin cell shall be
crushed by applying the force on its flat surfaces.

For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

AT T IR 2 P S N DA i B F — T B s o AL F10/468 T T R
T AN FGAP 4 T s o [BRA T F RS I AN 5 0l 3 L ) 7 1)

Requirements / frif B3R . External temperature P

1. Test cells or component cells external temperature not | N0t exceed 170°C

exceed 170°C. AR FEAEIE170°C

FEL S8 BT A PO PR e e R THD i B S AN BB I 170°C 6 No disassembly, no

2. No disassembly and no fire within six hours of this rupture and no fire.

test. TofiR. ot

R R6 AN 2, ROCHARIE S KRR, | SRR
The data see table 2.
1R E s W22,

38.3.4.7  |Test7: Overcharge / Wik 7: id % i P

TRF No.: ESTL017-3D
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1. The charge current shall be twice the manufacturer’s
recommended maximum continuous charge current.

A2 & ) HERS A e KRS 78 F HL AR AR i 78 L

2. The minimum voltage of the test shall be as follows:

P YU R7w 5 2N DA

a) When the manufacturer’'s recommended charge
voltage is not more than 18V, the minimum voltage of the
test shall be the lesser of two times the maximum charge
voltage of the battery or 22V.

WR ) FAEFF 78 AN 18V, A ) /N 78 H
L) ZXhR 78 B K78 L FEL IS R PR B 2 22V 2 1)
BN .

b) When the manufacturer's recommended charge
voltage is more than 18V, the minimum voltage of the
test shall be 1.2 times the maximum charge voltage.
R SR e F R 18V, AR f ) 7 L
FE RS | 2 b g oK 78 F AR R 1.2 f%

3. Tests are to be conducted at ambient temperature
20+5°C, The duration of the test shall be 24 hours.

205CIMAEIRE T, WIRFS:24 /A,

The voltage of the test
is 8.4V, and the current

is 1.14A. / My
8.4V, HLA1.14A,

P

Requirements / fpifE EK
No disassembly and no fire within seven days of this test.

ISR H RS 57 RN, RETCHRARA oG K
RRAE

No disassembly and no
fire

TAEARRNTCE KIS K
A

The data see table 2.
[ s L322,

38.3.4.8

Test 8: Forced discharge / M3, 8: 58 &5

Each cell shall be forced discharged at ambient
temperature by connecting it in series with a 12 V D.C.
power supply at an initial current equal to the maximum
discharge current specified by the manufacturer.

205 CIHMIEIRE R, oA B ERTE12VI B it IR
AR TR O, B H YRR LA RN ST AR RN
Hl3E T8 S BB FLIAL -

The specified discharge current is to be obtained by
connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell shall be forced
discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).

E=pact i)y RSN ki DU SN 7ol 7 ME i w0 S o A Y SR BT BES
HIEORRAT, A UG KSR EORI [E] N 9 #iE
HEEREUAIGER CZHD

Requirements / FrfE ZoR :

No disassembly and no fire within seven days of this test.
IR S E RIS AR 57 RN, RGN ToE K
FRA

No disassembly and no
fire.

TefAARFNTCE KIS .
The data see table 2.
1 HE L ER 2.

TRF No.: ESTL017-3D
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Table 1: T1-T5/F&1. AR 1-AK5
Sample | Mass prior to | OCV prior to Test 1: Altitude Test 2: Thermal test Test 3: Vibration Test 4: Shock Test 5: External
No./ ¥ | test/ ASHT | test/ 30 AT simulation TR 2: I8 S Mt 3: JEE0 Mt 4: Short Circuit
WanE | Fi(g) HLTE (V) Rk 1. R Wik 5: Sk
Mass Change Mass Change Mass Change Mass Change Temp. (C)
loss(%) ratio loss(%) ratio loss(%) ratio loss(%) ratio B (C)
JREBR | HIEL(%) | FREIRK | BEH(%) | lESUL | BIEH(%) | BRESL | (%)
(%) (%) (%) (%)

B1# 20.729 4174 0.005 100.00 0.034 99.23 0.000 100.00 0.000 100.00 55.5

B2# 20.835 4.175 0.000 99.98 0.034 99.16 0.000 100.00 0.000 99.98 55.5

B3# 20.655 4.175 0.005 99.98 0.029 99.07 0.000 99.98 0.000 100.00 55.7

B4# 20.845 4.175 0.005 99.98 0.034 99.02 0.005 100.00 0.000 100.00 55.5

B5# 20.796 4174 0.000 99.98 0.034 99.11 0.000 100.00 0.000 100.00 55.5

B6# 20.781 4174 0.000 100.00 0.038 98.99 0.000 100.00 0.000 100.00 55.5

B7# 20.645 4.175 0.005 99.98 0.034 99.09 0.000 100.00 0.000 100.00 55.4

B8# 20.782 4.175 0.000 100.00 0.038 99.04 0.005 100.00 0.000 99.98 55.5

BO# 20.784 4.174 0.005 99.98 0.029 99.04 0.000 100.00 0.000 100.00 55.5

B10# 20.864 4.176 0.000 99.98 0.029 99.02 0.000 100.00 0.000 100.00 55.5

TRF No.: ESTL017-3D
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Table 2: T6-T8/3K2. iX%6-iA%K8
Test 6: tmpaetf Crush- Test 7: Overcharge Test 8: Forced discharge
1 MR6: /5 & [ M7 7 1 D8 S
Sample | OCV prior | Temp. (C)/| Sample No./ | OCV priorto |Sample No. /% | OCV prior to test
No./ f&5 | totest/ i | JHpF (C) FEmdn's | test/ ABHTH e TR [ RETTHE(V)
mm | SRR JE(V)
V)
C1# 3.794 48.7 B11# 4175 C11# 3.327
C2# 3.802 49.0 B12# 4.175 C12# 3.318
C3# 3.792 46.3 B13# 4174 C13# 3.311
Ca# 3.796 38.6 B14# 4.176 C14# 3.326
C5# 3.798 52.8 B15# 4175 C15# 3.325
Coé# 3.799 51.9 B16# 4176 C16# 3.324
C7# 3.792 48.5 B17# 4176 C17# 3.306
Cc8# 3.795 50.1 B18# 4174 c18# 3.313
Co# 3.794 47.2 - - C19# 3.324
C10# 3.797 53.0 - - C20# 3.338
- - - - - C21# 3.351
- - - - - C22# 3.326
- - - - - C23# 3.311
- - - - - C24# 3.342
- - - - - C25# 3.309
- - - - - C26# 3.368
- - -- - - C27# 3.345
- - - - - c2s# 3.331
- - - - - C29# 3.324
- - - - - C30# 3.326
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1 AR TN RN S E N4 TERL.

The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.

2. MR A A SR BT R R 2 H AR TR A ke B A
Objections to the test report must be submitted to ESTL within 15 days.
3. REARKI = B[R AL, A3 H A H AR

Nobody is allowed to photocopy or partly photocopy this test report without written permission of ESTL.

4. P LN SEARBERE i S BORE, IR ORAIE F AR A4 AURE i DL GZ S SRR ], 5 I AS ARG B AN AR A AR (T AR G
.

The client should provide samples and relevant data, at the same time, they should guarantee the

consistence of the product’s name the declared, the samples they provided and the goods to be
transported. Otherwise we will not bear any relevant responsibilities.

5. AR ORISR R 4157

The test report is valid for the tested samples only.

6. (AT 150 A I B ASE (R 5 22 B A 0 AN 2 e A 0 AT A9 A A I S s 9%

ESTL'’s liability under no circumstance will exceed the testing fee received from applicant for test
conducted hereof this testing report.

7. ARG ERSOERL

The test report is invalid if altered.
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